I * I Health Santé Your health and Votre santé et votre
Canada Canada safety... our priority.  sécurité... notre priorité.

Perfluorooctanoic
Acid (PFOA)
In Drinking Water

Document for Public Consultation
Prepared by the Federal-Provincial-Territorial

Committee on Drinking Water

Consultation period ends
September 2™, 2016

i+l

Canada



“Perfluorooctanoic acid For public consultation

Perfluorooctanoic Acid in Drinking Water
Document for Public Consultation
Table of Contents

PUIPOSE OF CONSUITALION........coiiiiiiiiieiieee ettt sttt b et e b enes 1
Part 1. Overview and APPLICALION..........cocvoiiiiei e 2
1.0 PropoSed QUIABIINE ......cuiiiiiieie sttt sttt b et sb e et enes 2
2.0 EXECULIVE SUMIMIAIY ... eiiiieieiieeie ettt e ettt e st e ste e e e ae e s e sra e teeneessaeaeeneesraenneanes 2
[...]
7.1.1 Conventional treatment

Conventional drinking water treatment processes generally incorporate coagulation,
flocculation, sedimentation, and filtration, followed by primary and secondary disinfection.
Common coagulants used in drinking water include aluminum sulfate (alum), ferric hydroxide,
ferric chloride, polyaluminum chloride and coagulant aid polymers. Filtration media can consist
of sand (single media); sand and anthracite (dual media); or sand, anthracite, and garnet (multi or
mixed garnet media). GAC may also be used as the filter media.

Conventional full-scale drinking water treatment techniques have been found ineffective
in removing PFOA from source waters. Samples collected from several full scale conventional
treatment plants indicated essentially no difference in the PFOA concentrations between plant
influent and concentrations in water following the coagulation, sedimentation, and sand filtration
steps (Loos et al., 2007; Shivakoti et al., 2009; Takagi et al., 2011; Thompson et al., 2011).
Similarly, Eschauzier et al. (2012) reported that slow- and rapid- sand filtrations were ineffective
for PFOS and PFOA removal. The inability of conventional water treatment to remove PFOA and
PFOS may be due to their extremely low concentrations in water and their hydrophilicity which
renders them unamenable to removal by conventional treatment processes (Rahman et al., 2014).
These findings are in agreement with recently conducted bench-scale studies of the removal of
PFOA from water (Deng et al., 2011; Xiao et al., 2013).

Jar tests (Xiao et al., 2013) achieved an approximately 3% removal of an influent
concentration of 0.083 ug/L (83 ng/L) of PFOA, with an alum dose of 30 mg/L and pH of 7.9. A
removal efficiency below 10% was reported under a range of alum doses ranging from 10 to
60 mg/L and pH levels ranging from 6.5 to 8.0. Removal rates of approximately 25% were
observed using enhanced coagulation with alum doses greater than 60 mg/L and pH 4.5-6.5. In
general, the removal efficiencies were below 35% under the examined coagulation conditions
(alum doses 3-110 mg/L and pH 4.5-8.0). Ferric chloride coagulation exhibited similar results.
The authors indicated that removal rates were lower for PFOA than PFOS in both conventional
and enhanced coagulation conditions, possibly due to PFOA having a lower molecular size and a
potential for being less hydrophobic.

However, Deng et al. (2011) demonstrated that the addition of powdered activated carbon
(PAC) before the coagulation process was capable of enhancing the removal efficiency of PFOA
in water after the coagulation. In the experiments, an initial PFOA concentration of 21.2 pg/L was
decreased to 5.8 pg/L with a polyaluminium chloride (PACI) dose of 10 mg/L. A concentration
below 1.0 ug/L was measured in the finished water after the addition of 10 mg/L of PACI and
PAC doses up to 16 mg/L, to the initial PFOA concentrations in the range of 0.5-3.0 mg/L. The

15



Perfluorooctanoic acid For public consultation

study found that the concentration of PFOA in the finished water decreased with increasing initial
turbidity and PACI dose, and increased with increasing pH or temperature

7.1.2 Adsorption

Adsorbents typically used in drinking water treatment include activated carbon, activated
alumina, zeolites, clays, metal oxides, hydroxides, and carbonates (AWWA, 2011; U.S. EPA,
2012). GAC is used in a fixed bed, while PAC is generally added directly to the raw water as a
powder or mixed with water to form a slurry.

Several laboratory studies of PFOA and PFOS adsorption kinetics indicate that PAC
reached sorption equilibrium in 4 hours while GAC reached equilibrium in 168 hours, (Yu et al.,
2009) and that PFASs removal percentages were generally higher for PAC than for GAC (60—
90% versus 20-40%, respectively) for 10 minutes adsorption time (Hansen et al., 2010). These
results may be due to PAC’s smaller particle size, and higher specific surface area per volume of
carbon when compared to GAC (Yu et al., 2009; Hansen et al., 2010). If PFASs are present in the
raw water year round, Rahman et al. (2014) suggested that GAC adsorption may be the preferred
method for PFASs removal, while PAC may be more appropriate for short-term spill response
remediation.

7.1.2.1 GAC

Full-scale evaluations of the effectiveness of GAC adsorption for the removal of PFOA in
drinking water sources have been mixed. Several full-scale studies, specifically designed and
operated for PFASs removal in drinking water, observed successful removal of PFOA by GAC
with a long empty bed contact time (EBCT) and an appropriate regeneration regime (MDH,
2008a; Wilhem et al., 2008; Rumsby et al., 2009; Little Hocking Water Association, 2010;
Appleman et al., 2014). Other water treatment plants found similar levels of PFOA in both source
and finished water, suggesting that GAC treatment only partially removes this contaminant, if at
all. These treatment plants were not specifically designed for PFASs removal in drinking water.
As the GAC had been in place for a variable period of time, it was likely that the preloading by
NOM had deteriorated the GAC performance leading to similar PFOA levels in the influent and
treated water (Shivakoti et al., 2010; Takagi et al., 2011; Eschauzier et al., 2012, Flores et al.,
2013).

A full-scale GAC treatment system with a flow rate of 1.5 m*minute was specifically
designed for PFASs removal in groundwater. The system used two GAC contactors in a lead/lag
configuration with an EBCT of 13 minutes each. The lead vessel operated for approximately 10
months and treated 30,129 BVs before the concentration of PFOA exceeded 0.05 pg/L. The GAC
unit was capable of reducing an influent PFOA concentration in the range of 0.45-0.83 pg/L to
below 0.05 pg/L, in the treated water from the lag vessel, for 72,775 BVs (approximately 22
months). At that point, the lead vessel water reached 0.25 pg/L PFOA, its carbon was replaced
with virgin media and the vessel was put in the lag position (Appleman et al., 2014). Another full-
scale 400 gpm (1.5 m*/minute) GAC treatment system proved effective for the removal of PFOA
in surface water, with an influent concentration decreasing from 0.9 ug/L to below the DL of
0.01 pg/L in the treated water. An increase in PFOA concentration in the treated water was
observed after approximately 3 months with levels exceeding the treated water goal of 0.1 pg/L
after 5 months of operation (Wilhelm et al., 2008; Rumshy et al., 2009).

The behaviour and fate of PFASs, including PFOA and PFOS, was assessed by analyzing
influent and treated water from several drinking water treatment plants that included GAC in the
treatment train. These plants were not specifically designed for PFASs removal in drinking water.
The hydraulic retention time of individual treatment steps was considered when the efficiency of

16



Perfluorooctanoic acid For public consultation

each these steps was assessed (Shivakoti et al., 2010; Takagi et al., 2011; Eschauzier et al., 2012;
Flores et al., 2013). The studies found that only the GAC step was capable of removing PFASSs in
drinking water. Removal of approximately 50% of PFOA was reported when a GAC process was
included in the treatment train (Eschauzier et al., 2012; Flores et al., 2013). The paragraphs below
provide more details on some of these studies.

A full-scale 5 million gallons per day (MG/D) treatment plant, designed to remove trace
levels (ng/L) of organic contaminants in surface water, consisted of river bank filtration,
softening, UV/H,0, biologically-active GAC filtration and six GAC contactors. The GAC
system operated in parallel mode with an EBCT of 10.5 minutes. Water samples analyzed before
and after the GAC system demonstrated reduction of an influent PFOA concentration of 9.7 ng/L
to below 5 ng/L (Appleman et al., 2014).

Eschauzier et al. (2012) monitored the concentrations of PFOA and PFOS in a drinking
water treatment train consisting of coagulation, rapid sand filtration, dune passage, softening,
ozonation and GAC treatment. Only the GAC step was effective for PFASs removal. The system
used two-stage GAC contactors in a lead/lag configuration. Of the 40 filters, 20 were used in
parallel mode as a first stage and the other 20 were used as a second stage filter. Each GAC filter
operated at a flow rate of 348 m*/hour and an EBCT of 20 minutes, resulting in a total EBCT of
40 minutes. Each virgin GAC filter was installed as a second stage filter and was switched to the
first stage after 15 months of operation. After another 15 months, the carbon was reactivated and
put back in service as a second stage filter. The GAC system achieved approximately 50%
reduction on the average influent PFOA concentration of 8.8 ng/L in the feed water to the first
GAC stage (Eschauzier et al., 2012). Flores et al. (2013) reported similar results for the removal
of PFOA (45%) in a water treatment plant, which had 24 GAC contactors installed and that were
regenerated approximately once a year.

Takagi et al. (2008, 2011) investigated the behaviour, fate and removal efficiency of
PFOA and PFOS in drinking water treatment processes from several drinking water treatment
plants that included GAC in the treatment train. The removal efficiency of PFOA and PFOS were
less than 50% in many of the water treatment plants. A negative removal rate in certain plants
suggested that desorption from GAC filters, used for long periods of time without reactivation,
may be responsible for these observations. The negative removal rates could also result from the
formation of PFOA and PFOS from the degradation of the precursor compounds found in the raw
water (Takagi et al., 2011). However, greater than 90% removal of PFOA was observed for 4
months in a 1.5 MLD water treatment plant after the replacement of its activated carbon in the
GAC unit. The treatment train consisted of coagulation/sedimentation, rapid sand filtration and
two GAC contactors (coal and coconut-shell carbon) in parallel mode. Both GAC contactors were
capable of reducing the PFOA concentrations in the range of 25-44 ng/L to below the LOQ of
0.7 ng/L for 4 months. The concentration of the GAC filtered water gradually increased to13 ng/L
at the end of the 8 month study period (Takagi et al., 2011).

Rapid small-scale column tests (RSSCTSs) are a common bench scale test used to evaluate
GAC. Using RSSCTs, Appleman et al. (2013) compared the effectiveness of three different types
of GAC for removal of several PFASs including PFOA and PFOS. The column experiments were
conducted with an EBCT of 0.38 minutes using deionized water and surface water [dissolved
organic carbon (DOC) of 1.7 mg/L], both spiked with 1.0 pug/L of each PFASs. The tests were run
for a total of 125,000 BVs (approximately 33 days). Carbon performance varied based on the type
of carbon and water chemistry, with GAC being more effective at removing PFASS in deionized
water. Of the three carbons, F300 achieved the best results. In the experiments conducted with
deionized water, a concentration greater than 0.02 pg/L PFOA (2% of influent concentration CO0)
was observed at approximately 30,000 BVs (8 days) and a filtered water concentration of

17



Perfluorooctanoic acid For public consultation

0.05 pg/L (5% of C0O) was measured after 56,000 BVs. However, the filtered water concentration
reached 0.2 pg/L (20% of CO0) after 11,000 BVs (3 days) and full (100%) breakthrough was
observed at a run length of 26,000 BVs in spiked surface water. Although RSSCTs are not
suitable for evaluating the effect of preloading/fouling of GAC columns by DOC, the observed
rapid breakthrough in the spiked natural water demonstrated that the presence of DOC affects the
GAC performance in the removal of PFASs by directly competing for adsorption (Appleman et
al., 2013).

The efficiency of PFOA removal by GAC adsorption is impacted by NOM in source water
which competes for the carbon adsorption site and will adsorb irreversible, causing the carbon’s
capacity for the target compound to be reduced. When the adsorption capacity of the GAC is
exhausted, it must be removed from the contactor and replaced with fresh or reactivated carbon.
GAC is used in a fixed bed reactor, as a substitute for existing filtration media (i.e., sand) in a
conventional filter, as a layer in a multi-media rapid filter, or in a separate contactor. The reactor
can be located at the beginning of the treatment train in a dual-media or sand-replacement mode,
or later in the treatment train as a second-stage contactor. The rate of GAC exhaustion will vary
substantially for the same water source depending in which configuration GAC will be employed.
A dual media (GAC and sand) is used when turbidity removal and the adsorption/removal of the
contaminants are combined in a single unit process. The dual media filter (typically located after
sedimentation) is likely to be exposed to higher DOC concentrations, and this filter will be
exhausted faster. A GAC contactor located at the end of a treatment train will likely experience
slower preloading/fouling, since the treatment steps prior to a GAC contactor will reduce the
DOC influent concentrations. GAC contactors in lead/lag configuration have also been shown to
achieve a PFOA concentration below 0.2 pg/L in treated water (Appleman et al., 2014, Little
Hocking Water Association, 2010). This treatment strategy will assist in completely utilizing the
entire GAC capacity and reducing operating cost (i.e., carbon replacement cost) (Crittenden et al.,
2012).

Close monitoring of PFOA breakthrough (treatment objective) is necessary for efficient
operation of GAC unit. Studies indicated that PFOA was successfully removed from drinking
water when a frequent regeneration or replacement (3 to 6 months) of the GAC was performed
(e.g., Wilhelm et al., 2008; Rumsby et al., 2009; Takagi et al., 2011). Takagi et al. (2011)
observed that GAC regenerated over periods greater than one year were not effective in removing
PFOA and PFOS and suggested regenerating the carbon 2 to 3 times per year. A GAC
replacement at approximately every 3 months was needed to achieve PFOA removal to below
0.004 pg/L in a system where the influent PFOA concentrations ranged from 1.9 to 15 pg/L
(Little Hocking Water Association, 2010). A full-scale 2,500 gpm GAC treatment plant, using
two GAC contactors in series observed breakthrough of PFOA and PFOS after 286 days and 550
days, respectively. With the replacement of the GAC at the earliest time of PFOA breakthrough,
the system was able to treat 1.9 million gallons of water for 23 months (MDH, 2008a; Kolstad,
2010).

Eschauzier et al. (2012) observed that the removal efficiencies of PFASs by GAC
increased with increasing carbon chain length and that sulfonate compounds were removed for a
longer period of time than the carboxylate compounds. Shorter-chained PFASs (especially
perfluorobutanoic acid [PFBA] and perfluorobutane sulfonate [PFBS]) were not removed by
GAC. These findings were in agreement with previous batch experiments showing that the
sorption of PFASSs on activated carbon decreased with decreasing the carbon chain-length and
perfluorosulfonates adsorbed stronger than perfluorocarboxylates with the same carbon chain
length (Ochoa-Herrera and Sierra-Alvarez, 2008; Hansen et al., 2010; Dudley et al., 2012;
Appleman et al., 2014). Branched isomers of PFOS and PFOA were found to be less sorbable to

18



Perfluorooctanoic acid For public consultation

GAC than linear isomers. Desorption of shorter chain PFASs due to competition for sorption sites
with longer chain PFASs or NOM (i.e., DOC) may result in higher levels of shorter chain PFASs
in the treated water (Eschauzier et al. (2012).

7.1.2.2 PAC

No full-scale data were reported on the efficacy of PFOA removal by PAC. Most
published studies on the efficacy of PAC were conducted at the bench-scale. PFOA
concentrations in some of these bench-scale studies were order of magnitude higher than the